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MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
Siﬁ/&?ﬁ (Sample Submitted By) i @ F ARG L@ (SEKOND CREATIVE DESIGN CO., LTD.)

z #-(Sample Description) : 20cm BB E, 24cm HBE, 26cm #IFE, 28cm BIFFE
Jf?\ =4 %5.(Style/Item No. ) . SE-02307, SE-02304, SE-02305, SE-02306

&1t 7 (Sample Material) . 33 GLASS + % 44m B SUS 304
2 13 “ &R (Manufacturer/Vendor) @ & # A& % > F *T2 7 (SEKOND CREATIVE DESIGN CO., LTD.)
% A B (Country of Origin) ;o8 (TAIVAN)
Jz ¢ p #p (Sample Receiving Date) : 2016/05/03
PR (Testing Period) : 2016705703 TO 2016/05/12

#3# F £(Test Requested) DB EALT AP FARMAREL G ES LFELRE (102.08.203%4 8 F %
1021350146%&» 1B REE. R P SR REES R A1, / As specified by
client, with reference to Sanitation Standard for Food Utensils, Containers
and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct
test. Please refer to result table for testing item(s).

PR % % (Test Results) : 27T - F (Please refer to next pages).

Signed for and\yn D;epﬁlf\ﬂg

SGS TAIWANLTD:
Chemical Laboratory — Taipei
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P2 % (Test Results)

RIF#I0 = (PART NAME) No.1 @ & #33E (20cm) (TRANSPARENT GLASS LID (20cm))

T #c (Page): 2 of 8

Porcelain and Enameled Products
(MOHWU0009. 02, MOHW Food No.
1041900647 announced, April 29
2015), Analysis was performed by
ICP-AES.

RIFEIE P e B RIEE R 2§ % _—
(Test Items) (Unit) (Volume) (Method) %2  [(Result) ?l%
(D) W) [ No1 | Him®
4~ / Lead wg/cm? SYEREE FE b EHa 0.05 n.d. 17
BRI - HBELE - EHEML
(MOHWU0009. 02, 104+#4°* 29p 1325
F % 1041900647522 ) > R 48 &
%#&iﬁﬁ%ﬁﬁﬁﬁ./h
described in Method of Test for
4 / Cadmium rg/cm? 340 Ezgiagzznf1;Z;tcg?t212§£? and 0.01 n.d. 1.7
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RIF#I0 i (PART NAME) No.2 @ #p 33 F (24cm) (TRANSPARENT GLASS LID (24cm))

T #c (Page): 3 of 8

¥ Ples
(Volume) (Method)
(ml)

PIAIE P -
(Test Items) (Unit)

23
82
(LO®)

=5

(Result)

No. 2

i

(Limit)

ol
a>

SEEL TR ARRD -
IH S [ R S SRR e 5k
(MOHWU0009. 02, 104%=4"* 29p 31323
F % 1041900647522 ) » R 48 &
iﬁﬁiﬁﬁ%ﬁﬁﬁﬁ./h
described in Method of Test for
Food Utensils, containers and
Packages - Test of Glass,
Porcelain and Enameled Products
(MOHWU0009. 02, MOHW Food No.
1041900647 announced, April 29
2015), Analysis was performed by
ICP-AES.

%~ / Lead wg/cm?

ﬁ_ \\\xr

4380

4% / Cadmium wg/cm?

0.05

n. d.

17

0.01

1.7

RIF#I0 = (PART NAME) No.3 @ & 33 E (26cm) (TRANSPARENT GLASS LID (26cm))

¥ T RIE S %
(Unit) (Volume) (Method)
(ml)

PIAIE P
(Test Items)

23
82
(LO®)

=5

(Result)

No. 3

i

(Limit)

ol
a>

SEEL TR ARRD -
I~ MR S SRR e 5k
(MOHWU0009. 02, 104%=4"* 29p 3132 s
F % 1041900647522 ) > R 48 &
iﬁﬁiﬁﬁ%ﬁﬁﬁﬁ./h
described in Method of Test for
Food Utensils, containers and
Packages - Test of Glass,
Porcelain and Enameled Products
(MOHWU0009. 02, MOHW Food No.
1041900647 announced, April 29
2015), Analysis was performed by
ICP-AES.

4. / Lead wg/cm?

25

ﬁ_ \\\xr

560

4% / Cadmium wg/cm?

0.05

n. d.

17

0.01

1.7
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SEKOND CREATIVE DESIGN CO.,

5.8 (No. ): CT/2016/50044 p #p (Date): 2016/05/12

LTD.

rad X FfoEl EREL - 85155 1650
NO. 16, ALY. 15, LN. 8, KAIAN 1ST STREET, ANNAN DISTRECT, TAINAN CITY 709

TAIWAN, R. 0. C.

BEE 2% = (PART NAME) No.

4 . FHPsgF (28cm) (TRANSPARENT GLASS LID (28cm))

T #c (Page): 4 of 8

RIFEIE P i .2 M RIEE R 2§ % —
(Test Items) (Unit) (Volume) (Method) #2  [(Result) ?l%
(D) L0Q) [ Noa | LMD
4 / Lead ug/cm? T SHEBEL FE S EKKR%RTE-| 0.05 n. d. 17
B -BERE -~ MLk
(MOHWU0009. 02, 104%=4"* 29p 31323
F % 1041900647522 ) > R 48 &
iﬁﬁiﬁﬁ%ﬁiﬁﬁ./h
described in Method of Test for
4% / Cadmium wg/cm? 700 gzgiagzznf1;Z;tcg?t21222? and 0.01 n.d. 1.7
Porcelain and Enameled Products
(MOHWU0009. 02, MOHW Food No.
1041900647 announced, April 29
2015), Analysis was performed by
ICP-AES.
REEIN = (PART NAME) No.5 : 43¢ £ /1= (20cm) (SILVER COLORED METAL FRAME (20cm))
RIFEIE P e R R R B .
(Test Items) (Unit) (Method) #LiE |(Result) (Lim;%)
(MDL) No. 5
& / Lead (Pb) (%) % %% US FPA 3050B (1996) » 12 ICP- 0.0002 n.d. 10
AES~ 47 -/ With reference to US
4 / Antimony (Sb) (%) % EPA Method 3050B (1996). Analysis| 0.0002 n. d. 5
was performed by ICP-AES.
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# 3z (Note) :

1. mg/L = ppm

2. LOQ = Limit of Quantification ( ##1&*3)

3. n.d. = Not Detected = less than LOQ (&1 1)

4 AXFERL2 L AEFTE %0 5- FhFRELY s FELAFEZREL o TN TR -/ Due to the
commercial competition and other consideration the client can’ t provide information related to the
submitted sample besides the information listed on the page one.

5. (k) 1 g APEHFEL ARG S E § 2 E 0. / The item hasn' t be accredited by Taiwan FDA.

6. JplRsR £ Wik ’;iiE'Jéi‘—‘ﬁii EERAHREPRREEE I EFFAASZEZE MR AL
¥ P M &2 2% o (The test report is the test result issued by the testing
institutions as requested by the consignor. Regarding to the legitimacy of
the product, 1t shall be determined by the authorities according to the
law. )
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X BEY 4o BEHET 0 MEAF R EHRBZFE/I0F X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CT/2016/50044 NO.1
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CT/2016/50044 NO.5
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